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Onur Bag

NARKONTEKS TEKSTIL IHR.ITH.SAN.VE TIC.A.S.

DOGUS CD. 3/19 SK. NO:12, Begos 35160

Buca/Izmir

Turkey

Sample Description: One Protective Gown Sample

Trap Tear Dry, MOCON

Date Received: January 11, 2021

Test(s) Requested:

PO Number:

SGS-IPS Testing performed the testing listed above on one protective gown sample 

provided by NARKONTEKS TEKSTIL IHR.ITH.SAN.VE TIC.A.S. The results are 

summarized in Tables 1 and 2 on the following pages. Individual printouts from the MOCON 

instrument are attached at the end of this report

If you have any questions, please contact us. SGS-IPS Testing is an ISO 9001 certified lab 

issued by ABS Quality Evaluations, with additional ISO 17025 accreditation in the field of 

testing issued by ANAB which applies to Trap Tear Dry.

Analysis of One Protective Gown Sample

Wire Transfer

Signed                                               

Eric  Belter

Lab Technician

Analytical Services

920-749-3040

Authorized by                                                      

Jennifer  Goggans

Laboratory Manager

SGS Integrated Paper Services, Inc         3211 E. Capitol Drive    Appleton, WI 54911  USA   t+1 920 749 3040   f+1920 749 3046 

   www.ipstesting.com  www.sgs.com  Member of the SGS Group (SGS)



Report to NARKONTEKS TEKSTIL IHR.ITH.SAN.VE TIC.A.S. January 26, 2021

SGS-IPS 00048-21 Page 2 of 11

Table 1. Tensile Properties

PROTECTIVE 

GOWN 9040

MD CDOrientation

Trap Tear Dry

AT-1659

Tearing Force (N)

Average

Std. Dev.

Maximum

Minimum

n=

27.1

2.94

30.7

22.8

5

55.7

2.23

58.3

53.4

5

300.0 300.0Crosshead Speed 

(mm/min)

25 25Initial Clamp 

Separation (mm)
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Table 2. MOCON

PROTECTIVE 

GOWN 9040

Transmission Rate (g/m²*day)

   1 NA
   2 NA
   3 NA
   4 NA
   5 NA
   6 NA

   1 755
   2 700
   3 708
   4 674
   5 741
   6 767

Average

Std. Dev.

Maximum

Minimum

n=

724

35.8

767

674

6

Method(s) and Notes:

  All valid results are included in the statistical analyses.

  Revisions of SGS-IPS methods when used are current at the time of testing.

  Samples tested and conditioned in TAPPI standard conditions unless requested otherwise

      by customer or otherwise specified.

  Samples were not preconditioned.

ASTM D 5733 - 99 (Reapproved 2004 w/d 2008) Standard Test Method for Tearing 

Strength of Nonwoven Fabrics by the Trapezoid Procedure

ASTM D 6701-16 Standard Test Method for Determining Water Vapor Transmission Rates 

Through Nonwoven and Plastic Barriers

    Instrument Used: Permatran W Model 101K Water Vapor Permeability.

    Test method requires a copy of the printout from the instrument included in the report .

        Statistical Analysis is not reported for this test method.

    The rate of water vapor transmission ranges between 500 to 100,000 (g/[m²*d]) through

        nonwoven and plastic barrier materials. Results outside this range are considered out

        of instrument tolerance.

    Results less than 500 (g/[m²*d]) are reported as <500.

    Thickness is not measured.

    MOCON instrument reports a permeation value not required by ASTM D6701.

    Testing was completed on the outside of the gown.

Analyzed by: EB

Quality review by: JVP

Date(s) of testing: January 14-26, 2021
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Room Conditions

Relative Humidity

(%)

Temperature

(°F)

Conditioning Environment 50.7 73.2

Maximum during testing

Minimum during testing

50.7
50.5

73.2
73.2

Note: See the method(s) cited above for available estimates of measurement uncertainty. 

Unless otherwise noted, sampling was performed by customer.
This document is issued by the Company with the expectation that the document will be used internally only and not be used for any marketing or any 

other public use and is subject to its General Conditions of Service printed overleaf, available on request or accessible at 

www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at 

www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues 

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention 

only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties 

to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, 

without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is 

unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the 

sample(s) tested and such sample(s) are retained for 30 days only.
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Parameters and Instruments Appendix

Trap Tear Dry

10 - 100 N range load cell on a Tensile Tester of type: MTS Criterion 43 using TestWorks 

4.12F 1025
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